
 

Attachment D 

 

Draft Initial Study/Proposed Mitigated Negative Declaration  
for the City of Brentwood Recycled Water Project 



  

 

April 2015 

INITIAL STUDY / PROPOSED MITIGATED NEGATIVE DECLARATION 
CITY OF BRENTWOOD RECYCLED WATER PROJECT 

Prepared for: 

 
 

CITY OF BRENTWOOD 
WASTEWATER OPERATIONS 

Prepared by: 

 



  

Prepared for: 

 
 

CITY OF BRENTWOOD 
WASTEWATER OPERATIONS 

2251 Elkins Way 
Brentwood, CA  94513 

(925) 516-6060 

INITIAL STUDY / PROPOSED MITIGATED NEGATIVE DECLARATION 
CITY OF BRENTWOOD RECYCLED WATER PROJECT 

Prepared by: 

 
 

9888 Kent Street 
Elk Grove, CA  95624 

(916) 714-1801 

April 2015 



TABLE OF CONTENTS 

SECTION PAGE 

 
Recycled Water Project  Robertson-Bryan, Inc. 
[...]
Recycled Water Project  Robertson-Bryan, Inc. 
City of Brentwood Wastewater Operations v IS / Proposed MND 

ACRONYMS AND ABBREVIATIONS 
AFY  acre-feet per year 
AQMP  Air Quality Management Plan 
ARB  California Air Resources Board 
BMPs  Best Management Practices 
CAA federal Clean Air Act 
CAAQS California Ambient Air Quality Standards 
CCAA California Clean Air Act 
CESA California Endangered Species Act 
CDFW  California Department of Fish and Wildlife 
CEQA  California Environmental Quality Act 
CFS  cubic feet per second 
CH methane 4 
CNPS  California Native Plant Society 
CO  carbon monoxide 
CO carbon dioxide 2 
CO2 carbon dioxide equivalent e  
CY cubic yards 
DDW Division of Drinking Water (State Water Resources 

Control Board) 
DTSC Department of Toxic Substances Control 
ECCID East Contra Costa Irrigation District 
ECCCHCP East Contra Costa County Habitat Conservation 

Plan/Natural Community Conservation Plan 
EC electrical conductivity (or specific conductance) 
ESA federal Endangered Species Act 
GHG  greenhouse gas emissions 
GPM gallons per minute 
hp  horsepower 
MG  million gallons 
MGD  million gallons per day 
msl mean sea level 
NAAQS National Ambient Air Quality Standards 
NOAA Fisheries National Oceanic and Atmospheric Administration 
N2 nitrous oxide O  



 

 
Recycled Water Project  Robertson-Bryan, Inc. 
City of Brentwood Wastewater Operations vi IS / Proposed MND 

NOx  nitrogen oxide 
NO nitrate 3 
NPDES  National Pollution Discharge Elimination System 
O ozone 3 
Pb  lead 
PM particulate matter 2.5 microns in diameter 2.5 
PM particulate matter 10 microns in diameter or smaller 10 
ROG reactive organic gases 
RRPS Roddy Ranch Pump Station 
SDWA Safe Drinking Water Act 
SFBAAB San Francisco Bay Area Air Basin  
SWPPP  Storm Water Pollution Prevention Plan 
SWRCB State Water Resources Control Board 
TAC  toxic air contaminants 
TDS total dissolved solids 
USEPA U.S. Environmental Protection Agency 
USFWS  U.S. Fish and Wildlife Service 
VMT vehicle miles traveled 

 



 

 
Recycled Water Project  Robertson-Bryan, Inc. 
City of Brentwood Wastewater Operations 1 IS / Proposed MND 

1 INTRODUCTION 

1.1 REGULATORY GUIDANCE AND PURPOSE OF THIS DOCUMENT 

This document has been prepared in accordance with the California Environmental Quality Act 
(CEQA), Public Resources Code §21000 et seq., and the State CEQA Guidelines, Title 14 
California Code of Regulations (CCR) 15000 et seq.  This Initial Study (IS) was prepared by the 
City of Brentwood (City) to determine if the proposed Recycled Water Project (Proposed 
Project) could have significant impacts on the environment.  In accordance with CEQA 
Guidelines 15064(a), an Environmental Impact Report (EIR) must be prepared if there is 
substantial evidence that a project may have significant impacts on the environment.  If the Lead 
Agency for the CEQA process determines that there is no substantial evidence for such impacts, 
or if the potential impacts can be reduced through revisions to the project or mitigation measures, 
a Negative Declaration (ND) or Mitigated Negative Declaration (MND) can be prepared (CEQA 
Guidelines 15070).  The City, as the CEQA lead agency for the Proposed Project, has determined 
that an IS/MND is the appropriate document for compliance with CEQA and the CEQA 
Guidelines.  The City is the Lead Agency for the Proposed Project. 

The City intends to apply to the State Water Resources Control Board (SWRCB) for funding 
under the Water Recycling Fund Program (WRFP) loan program, which is partially funded by 
the U.S. Environmental Protection Agency (USEPA).  Because federal funds would be used for 
the Proposed Project, compliance with the National Environmental Policy Act (NEPA) and other 
applicable federal environmental regulations is required.  For compliance with the federal 
regulations, the USEPA established specific “CEQA-plus” requirements with the SWRCB for 
administering the WRFP that provide for the CEQA-plus process to serve as the functionally 
equivalent compliance process for NEPA, and compliance with the other applicable federal 
regulations.  Accordingly, this CEQA document contains information regarding relevant and 
applicable federal regulations, and in particular supporting information for compliance with the 
Federal Endangered Species Act, National Historic Preservation Act, and General Conformity 
Rule of the Clean Air Act. 

1.2 PUBLIC REVIEW OF THE DOCUMENT 

In accordance with Section 15073 of the CEQA Guidelines, this document will be circulated to 
local, state, and federal agencies and to interested organizations and individuals who may wish to 
review and comment on it.  In reviewing this IS and proposed mitigation measures, affected 
public agencies and the interested public should focus on whether the document sufficiently 
identifies and analyzes the possible impacts on the environment.   

A 30-day review and comment period for the IS/MND has been established in accordance with 
§15205(d) of the State CEQA Guidelines.  This IS/MND is available for public review on the 
City’s website (www.brentwoodca.gov/cd/planning/ceqa.asp) and during regular business hours 
at the City’s Operations Division office (150 City Park Way, Brentwood, CA  94513).  The 30-
day public review period for the document is April 8, 2015 to May 8, 2015 at 5:00 p.m.  Written 
comments on the IS/MND will be accepted during the comment period.  Written comments 



 

 
Recycled Water Project  Robertson-Bryan, Inc. 
City of Brentwood Wastewater Operations 2 IS / Proposed MND 

(including via E-mail), must be submitted to the City by 5:00 p.m. on May 8, 2015.  Postmarks 
after the close of the public review period will not be acceptable. 

Written, E-mail or faxed comments should be addressed to: 

 Mr. Chris Ehlers 
 Assistant Director Public Works/Operations 
 150 City Park Way 
 Brentwood, California 94513 
 Email:  dept-pubwork@brentwoodca.gov   
 Fax:  (925) 516-6061 

Following the close of the public review period, the City Council will consider the IS/MND, and 
public comments received on the document, for potential adoption of the MND.     

1.3 DOCUMENT ORGANIZATION 

This document is organized in the following manner: 

• Section 1, Introduction.  This section provides an introduction and describes the purpose, 
scope, and organization of this document. 

• Section 2, Project Description.  This section describes the purpose and need of the 
Proposed Project, project objectives, and a description of the project’s characteristics. 

• Section 3, Environmental Checklist.  This chapter provides an environmental setting for 
the Proposed Project and analyzes the potential environmental impacts of the Proposed 
Project.  Resource topics appear in the order that they appear in Appendix G 
(Environmental Checklist) of the State CEQA Guidelines.  Mitigation measures are 
incorporated and discussed, where appropriate, to reduce “potentially significant” 
impacts to a “less-than-significant” level.  Mandatory Findings of Significance also are 
presented in this section.   

• Section 4, List of Preparers.  This section identifies a list of people that assisted in the 
preparation of this document   

• Section 5, References.  This section identifies the references used in the preparation of 
this document. 

 

mailto:dept-pubwork@brentwoodca.gov�


 

 
Recycled Water Project  Robertson-Bryan, Inc. 
City of Brentwood Wastewater Operations 3 IS / Proposed MND 

2 PROJECT DESCRIPTION 

2.1 BACKGROUND AND PROJECT PURPOSE 

The proposed project is located primarily within the City of Brentwood’s current boundaries in 
Contra Costa County, as shown in Figure 1.  Additionally, the Roddy Ranch Golf Course that is 
located west of the City, and currently receives raw water via the non-potable distribution 
system, is included in the project area. 

The Brentwood Wastewater Treatment Plant (WWTP) provides service to wastewater customers 
within the City boundaries.  Wastewater consists of primarily domestic residential connections 
with limited commercial customers.  No industrial uses occur within the service area.  The 
current population is approximately 53,000 and is projected to be about 76,000 at build out per 
the current General Plan.  The WWTP consists of a headworks (screening and grit removal), two 
anoxic basins, two extended aeration activated sludge basins, two denitrification basins, two 
secondary clarifiers, two banks of two single media filters (total of four filters), chlorine 
disinfection, dechlorination, and a cascade aeration system for discharge of treated effluent to 
Marsh Creek.  The surface discharge to Marsh Creek is authorized by the Central Valley 
Regional Water Quality Control Board (“Central Valley Water Board”) under a National 
Pollution Discharge Elimination System (NPDES) permit (No. CA0085201, Order No. R5-2013-
0106) issued in 2013 for the current design average dry weather flow (ADWF) capacity of the 
WWTP of 5.0 million gallons per day (MGD).  The current average dry weather wastewater 
inflow rate to the WWTP is 3.7MGD based on flows measured in 2014 (June through August).  

A large majority of the treated WWTP effluent is discharged on a year-round basis to Marsh 
Creek, a perennial stream located within the jurisdictional area of the Sacramento-San Joaquin 
Delta (Delta).  The term “recycled water” refers to the Title 22 tertiary treated wastewater that is 
distributed to irrigation customers during the summer months through the City’s non-potable 
water supply system, which conveys both recycled water and raw water supplied by the East 
Contra Costa Irrigation District (ECCID).  The City’s non-potable water system includes a 
network of transmission and distribution pipelines and pump stations.  Irrigation customer 
demands for recycled water reach a peak rate of about 0.25 MGD during the summer irrigation 
season.   

The production and distribution of recycled water is authorized in the City’s Master Reclamation 
Permit (MRP, Order No. R5-2004-0132) issued by the Central Valley Water Board, in 
coordination with approvals from the SWRCB, Division of Drinking Water (DDW).  The 
Central Valley Water Board issues the MRP to protect all water resource beneficial uses pursuant 
to California Water Code (CWC) provisions (§§13500-13530) and policies and procedures of the 
Regional Water Quality Control Plan (Basin Plan).  DDW has oversight of water reclamation 
under Title 22 of the California Code of Regulations (CCR), Division 4, Chapter 3 (§60301 et 
seq.) for human health protection from recycled water uses.  



 

 
Recycled Water Project  Robertson-Bryan, Inc. 
City of Brentwood Wastewater Operations 4 IS / Proposed MND 

Figure 1. Location Map of City of Brentwood and Brentwood WWTP. 

 



 

 
Recycled Water Project  Robertson-Bryan, Inc. 
City of Brentwood Wastewater Operations 5 IS / Proposed MND 

The Title 22 regulations include water quality criteria, treatment process requirements, and 
treatment reliability criteria for water reclamation operations.  The Title 22 tertiary recycled 
water produced at the WWTP is suitable for “unrestricted” reuse activities where humans are 
unlikely to come into contact with, or ingest, the water (e.g., irrigation of food and fodder crops, 
landscape irrigation, fire hydrants, street sweeping, dust control, carwash facilities, fountains, 
evaporative cooling or power plant cooling facilities, etc.).  DDW exercises its authority over 
recycled water through reviewing of permit applications and engineering reports, and making 
recommendations for the terms and conditions in the permit issued by the Central Valley Water 
Board. 

2.2 PROJECT PURPOSE AND OBJECTIVES 

The purpose of the Proposed Project is to maximize the use of recycled water within the City.  In 
doing so, the City seeks to meet several related objectives including achieving a more cost-
effective irrigation supply for the City and customers, contribute to achieving compliance with 
chloride objectives for the WWTP effluent discharge to Marsh Creek, contributing to overall 
water conservation, and increasing the reliability of the City’s available water supplies. These 
project objectives are described below. 

Cost-Effective Irrigation Water Supply System:  A key objective of the Proposed 
Project is to reduce the City’s current per volume costs of raw Delta water purchases and 
water treatment associated with use of potable water for irrigation purposes in the non-
potable water distribution system.  

NPDES Permit Compliance for Chloride: The City was issued a compliance schedule 
in the NPDES permit requiring compliance with the chloride effluent limitation by 
January 1, 2018 and the implementation of expanded recycled water uses by December 
31, 2016.  Therefore, a key objective of the Proposed Project is to reduce effluent 
discharge and loading of chloride to Marsh Creek by maximizing use of recycled water.  

Water Conservation: Cities must meet the more stringent water management targets of 
the Water Conservation Act of 2009, which established the goal of a 20 percent statewide 
reduction in urban per capita water use by 2020.  The increased use of recycled water in 
the City is identified as an objective of the City’s 2010 Urban Water Management Plan.  
Increased use of recycled water would incrementally reduce Delta water diversions and 
groundwater use to help meet the City’s conservation goals.  

Water Supply Reliability: While ECCID’s Delta water supply is generally reliable, the 
Delta is considered vulnerable to potential catastrophic events such as seismic- or 
flooding-induced levee failure, severe drought resulting in low Delta freshwater inflow, 
and future climate change and related sea level rise, all of which could result in greater 
intrusion of high-salinity seawater into the Delta.  Seawater intrusion could lead to 
extended periods of unsuitable water quality conditions in the Delta. However, the source 
of recycled water is treated effluent, which originates from freshwater delivered to homes 
and businesses that must use it for drinking, washing, cleaning and sanitation.  These uses 



 

 
Recycled Water Project  Robertson-Bryan, Inc. 
City of Brentwood Wastewater Operations 6 IS / Proposed MND 

are not discretionary and are generally unaffected by drought conditions. Homes and 
businesses will continue critical freshwater uses regardless of any restrictions placed on 
outdoor water use (e.g. car washing, irrigation with potable water).  As a result, recycled 
water is considered a “drought-proof”, and thus reliable, water supply for landscape 
irrigation uses in the City. 

2.3 DISCRETIONARY ACTIONS AND REGULATORY ACTIONS FOR THE PROPOSED PROJECT 

The CEQA compliance process for the Proposed Project is intended to support several 
discretionary actions by the City, as follows: 

• Development of ordinances, rules, and permits for uses of the recycled water by City 
customers (as necessary). 

• Requests for bids for construction of the recycled water facilities, and subsequent 
contracts and agreements for the construction activities. 

• Issuance of construction and/or grading permits to the construction contractors for the 
Proposed Project features. 

The CEQA process also is intended to support the regulatory actions that may to be necessary for 
approval of the Proposed Project by other federal, State, and local agencies, and be used by other 
State responsible agencies that may have an interest in reviewing the project. The following list 
identifies the primary regulatory permits anticipated to be: 

• State Water Resources Control Board 

o Petition for a change in the place and purpose of use of the wastewater effluent 
currently discharged to Marsh Creek 

• Central Valley Water Board 

o Application for authorization as a producer of recycled water under the new 
General Waste Discharge Requirements for Recycled Water Use (Order WQ 